

Test Certificate

No. 28801



Company Sihl GmbH
Kreuzauer Strasse 33
52355 Düren
Germany

Paper SIHLMASERCLASS Textured Matt Cotton Paper 320

The aforementioned paper was tested according to
DIN EN ISO 9706 for
tearing resistance,
alkali reserve,
Kappa number and
pH value
on 5th November 2018

Result The testing results are documented in the
Technical Report 32412-2 of 9th November 2018.

The paper fulfils the requirements of DIN EN ISO 9706 in
every aspect.

Validity The test certificate is valid until November 2020

A handwritten signature in blue ink, appearing to read "P. Stolper".

Dr Philipp Stolper
Munich, 15th November 2018

A handwritten signature in blue ink, appearing to read "DM. M.".

Dr Matthias Dobesch



Paper Aging (ISO 9706) | 28801